
C I T Y  O F  T A M P A

HOWARD F. CURREN AWTP
PHASE 2 MASTER PLAN REPORT
F I N A L  D r a f t — V O L U M E  3  |  R F Q  1 5 - D - 0 0 0 1 3

June  2018





 

 

 

Appendix B 

Howard F. Curren AWTP Master Plan 

Process Model Sampling and Calibration 

Report 

July 2017  

 



� � � � � � � � � � � � 	 
 � � � � �

 � � �

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �



CITY OF TAMPA 

 

HOWARD F. CURREN 

AWTP MASTER PLAN 

 

Contract 15-D-00013 

 

Process Model Sampling and Calibration 

 
July 2017 

Final 

  



  

   

 



   |   Table of Contents i 

 

Table of Contents 

1. Introduction and Background ....................................................... 1-1 
[...]
Figure 2-12:  Final Effluent Grab Sample Location ................................................................ 2-8 

Figure 2-13:  Final Effluent Discrete Sampler ........................................................................ 2-8 

Figure 2-14:  Primary Sludge Sample Location ..................................................................... 2-9 

Figure 2-15:  Digested Sludge Sample Location (1-3) ........................................................... 2-9 

Figure 2-16:  Digested Sludge Sample Location (4-6) ......................................................... 2-10 

Figure 2-17:  Dewatering Filtrate Sample Location .............................................................. 2-10 

Figure 2-18:  GTO Sample Location ................................................................................... 2-10 

Figure 2-19:   Dewatering Feed Sample Location ................................................................ 2-11 

Figure 2-20:  Sample Storage ............................................................................................. 2-11 

Figure 3-1:   Nitrogen Profile ................................................................................................ 3-8 

Figure 3-2:   DO Profile Results for Nitrification Reactor ....................................................... 3-8 

Figure 3-3:   Selected Influent Load Peaking Factors ......................................................... 3-10 

Figure 3-4:   Monday Discrete Final Effluent Concentrations .............................................. 3-11 

Figure 3-5:   Wednesday Discrete Final Effluent Concentrations ........................................ 3-11 

Figure 4-1:   GPS-X® Model Setup .................................................................................... 4-11 

Figure 4-2:   Dynamic Hourly Model Results - Influent Flow ............................................... 4-23 

Figure 4-3    Dynamic Hourly Model Results - Influent TSS and VSS Concentrations ........ 4-24 

Figure 4-4:   Dynamic Hourly Model Results - Influent BOD and COD Concentrations ...... 4-24 

Figure 4-5:   Dynamic Hourly Model Results - Influent TKN & NH3-N Concentrations ........ 4-25 



  

   

Figure 4-6:   Dynamic Hourly Model Results - Influent TP Concentrations ......................... 4-25 

Figure 4-7:   Dynamic Hourly Model Results – Primary Clarifier Effluent BOD and COD .... 4-26 

Figure 4-8:   Dynamic Hourly Model Results – Primary Clarifier Effluent TKN and NH3-N .. 4-26 

Figure 4-9:   Dynamic Hourly Model Result – Primary Clarifier Effluent TSS and VSS ....... 4-27 

Figure 4-10:  Dynamic Hourly Model Results – Carbonaceous Reactor MLSS  .................. 4-28 

Figure 4-11:  Dynamic Hourly Model Results – Carbonaceous Clarifier Effluent BOD, COD, 

                       TSS and VSS ................................................................................................. 4-28 

Figure 4-12:   Dynamic Hourly Model Results – Nitrification Reactor Influent NO3-N ............ 4-29 

Figure 4-13   Dynamic Hourly Model Results – Nitrification Reactor MLSS ......................... 4-30 

Figure 4-14   Dynamic Hourly Model Results – Nitrification Clarifier Effluent BOD, COD, 

             TSS and VSS ................................................................................................ 4-30 

Figure 4-15   Dynamic Hourly Model Results – Nitrification Clarifier Effluent Nitrogen ........ 4-31 

Figure 4-16   Dynamic Hourly Model Results – Denitrification Filter Nitrogen ...................... 4-32 

Figure 4-17   Dynamic Hourly Model Results – Final Effluent TSS Concentrations  ............ 4-33 

Figure 4-18   Dynamic Hourly Model Results – Final Effluent BOD and COD  

                      Concentrations  .............................................................................................. 4-34 

Figure 4-19:   Dynamic Hourly Model Results – Final Effluent Nitrogen Concentrations ....... 4-34 

Figure 4-20:   Dynamic Hourly Model Results – Final Effluent TP Concentrations ............... 4-35 

Figure 4-21:   Dynamic Historical Model Results – Influent Flow  ......................................... 4-42 

Figure 4-22:   Dynamic Historical Model Results – Influent Substrate .................................. 4-42 

Figure 4-23:  Dynamic Historical Model Results – Influent Solids ........................................ 4-43 

Figure 4-24:   Dynamic Historical Model Results – Influent Nitrogen .................................... 4-43 

Figure 4-25:   Dynamic Historical Model Results – Influent Phosphorus ............................... 4-44 

Figure 4-26:  Dynamic Historical Model Results – Carbonaceous Clarifier MLSS ............... 4-45  

Figure 4-27:  Dynamic Historical Model Results – Carbonaceous Clarifier TSS and BOD ... 4-45 

Figure 4-28:  Dynamic Historical Model Results – Nitrification Reactor Influent NH3-N and  

                       NO3-N ............................................................................................................ 4-46 

Figure 4-29:   Dynamic Historical Model Results – Nitrification Reactor MLSS  .................... 4-47 

Figure 4-30:  Dynamic Historical Model Results – Nitrification Reactor TSS, VSS, COD 

                       and BOD ........................................................................................................ 4-47 

Figure 4-31:   Dynamic Historical Model Results – Nitrification Reactor TKN, NH3, and 

                        NH3+ NO2 ...................................................................................................... 4-48 

  



  

   

Figure 4-32:   Dynamic Historical Model Results – Denitrification Filter Effluent NH3 and             

                        NO3 ............................................................................................................... 4-49 

Figure 4-33:  Dynamic Historical Model Results – Final Effluent COD and BOD ................. 4-50 

Figure 4-34:  Dynamic Historical Model Results – Final Effluent TSS and VSS ................... 4-50 

Figure 4-35:  Dynamic Historical Model Results – Final Effluent TKN, NH3, NO3 and NO3 ..... 4-51 

Figure 4-36: Dynamic Historical Model Results – Final Effluent TP and PO4 ...................... 4-51 

 

 

 

  



  

   

List of Acronyms 

Abbreviation Definition 

AADF Annual Average Daily Flow 

AWTP Advanced Wastewater Treatment Plant 

BOD5 biochemical oxygen demand 

CaCO3 Calcium Carbonate 

CAR CARB Train 2, Stage 4 Sample Location 

CARB Carbonaceous Reactor (High Purity Oxygen Activated Sludge) 

CBOD carbonaceous biochemical oxygen demand 

CE CARD Clarifier Effluent Sample Location 

City City of Tampa 

COD chemical oxygen demand 

DAR diffused air reactors 

DFE Denit. Filter Effluent Sample Location 

DO dissolved oxygen 

EPA Environmental Protection Agency 

GTO gravity thickener overflow 

Hazen Hazen and Sawyer 

HFC AWTP Howard F. Curren Advanced Wastewater Treatment Plant  

HPOAS High-rate high purity oxygen activated sludge 

lbs pounds (mass) 

McKim McKim & Creed 

MG million gallons 

mg/L milligrams per liter 

mgd million gallons per day 

MLSS mixed liquor suspended solids 

MPS Main Pump Station 

NCE NIT Clarifier Effluent Sample Location 



  

   

Abbreviation Definition 

NI NIT Influent Sample Location 

NIC NIT Combined MLSS Sample Location 

NIT Nitrification Tanks (Dissolved Air Reactor) 

NPDES National Pollutant Discharge Elimination System 

nm nanometer 

NO3-N nitrate nitrogen 

NO2-N nitrite nitrogen 

NH4-N ammonium nitrogen 

NS1 NIT Train 2, Stage 1 Sample Location 

NS2 NIT Train 2, Stage 2 Sample Location 

NS4 NIT Train 2, Stage 4 Sample Location 

NS6 NIT Train 2, Stage 6 Sample Location 

PO4-P ortho-phosphate 

ppd pounds per day 

QA/QC quality assurance and quality control 

RAS return activated sludge 

sBOD5 soluble biochemical oxygen demand 

sCOD soluble chemical oxygen demand 

scfm cubic feet per minute at standard conditions 

SM Standard Methods 

SOP Standard Operating Procedure 

SRT solids retention time 

SRS Septage Receiving Station 

SVI sludge volume index 

TKN Total Kjeldahl Nitrogen 

TP total phosphorus 

TPS Thickened Primary Sludge 



  

   

Abbreviation Definition 

TSS total suspended solids 

TS total solids 

TWAS thickened waste activated sludge 

VFA Volatile Fatty Acids 

VSS volatile suspended solids 

VS volatile solids 

WAS waste activated sludge 

WERF Water Environment and Reuse Foundation 

XX unfiltered 

XG glass fiber filtered 

XM membrane filtered 

XF floc filtered 



  

   

 



  

            |    Introduction and Background 1-1 

1. Introduction and Background 

This report describes the process model development for the City of Tampa’s (City) Howard F. Curren 

Advanced Wastewater Treatment Plant (HFC AWTP). The City contracted with McKim & Creed 

(McKim) to develop a calibrated process model for HFC AWTP as a part of the Phase 2 Master Plan 

contract. Hazen and Sawyer (Hazen) was subcontracted through McKim to perform special sampling and 

process model QC.  

1.1 Background 
 

The HFC AWTP is owned and operated by the City.  The plant is currently rated for 96 mgd on an annual 

average flow basis and the effluent is discharged to Hillsborough Bay or used for reclaimed water. The 

liquid stream treatment process include screening, grit removal, primary clarification, high-rate high 

purity oxygen activated sludge (HPOAS) for carbon removal, conventional activated sludge for 

nitrification, denitrification filters with methanol addition and chlorine disinfection.  Solids stream 

processes include gravity thickening of waste activated sludge (WAS), digestion, belt filter press 

dewatering. Residuals generated by this facility can be heat dried to meet Class AA standards for 

distribution or can be dewatered for land application as a Class B residual. An aerial photograph of the 

plant is shown in Figure 1-1. 

.  

Figure 1-1: Aerial Photograph of HFC AWTP 

The HFC AWTP is permitted to discharge of 96 mgd annual average daily flow (AADF) of treated 

municipal and industrial wastewater to Tampa Bay and 12.6 MDG AADF to reuse water systems under 

the current National Pollutant Discharge Elimination System (NPDES) permit. Select parameters from 

HFC AWTP's current permit limits are summarized in presented in Table 1-1. 



  

            |    Introduction and Background 1-2 

Table 1-1:  HFCAWTP NPDES Permit Limits 

Water Quality Parameter 

Surface 

Water 

Discharge 

Limit 

(Annual 

Average) 

Surface 

Water 

Discharge 

Limit (5 year 

Average) 

Reclaimed 

Water Limit 

(Annual 

Average) 

Carbonaceous 5 day BOD, mg/L  5.0 mg/L -- 20 mg/L 

Total Suspended Solids (TSS), mg/L 5.0 mg/L -- 5.0 mg/L 

Total Nitrogen, mg/L 3.0 mg/L 213.2 tons/yr -- 

During Phase 1 of the Master Plan a detailed review of the existing processes at HFC AWTP was 

performed.  A summary of the findings and an in depth analysis of the most recent historical data is 

presented in the August 2016 Existing Systems Technical Memorandum of Findings. The Phase 1 

evaluation identified limitations with the existing GPS-X process model that need to be improved to 

proceed with the treatment alternative analysis. The original model was developed during the diffused air 

reactors (DAR) Aeration Improvements Project and was a partial plant model that does not include 

primary, tertiary or biosolids handling processes.  

The update to the process model calibration completed under the Phase 2 Master Plan involved the 

following major activities: 

• Update and expansion of the existing process model layout  

• Detailed special sampling completed over one week in February 2017  

• Calibration of process model to steady-state and dynamic conditions 

1.2 Report Contents 

Sections and associated content of this report include the following: 

1. Introduction/Background – Project background and overall objectives. 

2. Special Sampling Procedures– Summary of the special detailed sampling at the plant and 

procedures used during the sampling and analysis. 

3. Special Sampling Results– Review/analysis of special sampling data. 

4. Model Setup and Calibration – Setup of the model in GPS-X® and the calibration of the 

model to the historical and special sampling data. 



  

            |    Special Sampling Procedures 2-1 

2. Special Sampling Procedures 

Wastewater process models use a detailed fractionation of the influent wastewater to predict process 

performance. Influent loadings are typically broken into multiple components, most of which are most 

commonly related to chemical oxygen demand (COD). Fractions of particulate, soluble, colloidal 

constituents are needed to partition organic and refractory components. In addition, biodegradable, readily 

biodegradable, slowly biodegradable, and non-biodegradable fractions are also defined. 

Special sampling is typically performed prior to process model calibration to gather the necessary detailed 

influent wastewater characterization data, as well detailed process performance data throughout the plant. 

Sampling is focused on characterizing the properties of samples throughout the plant, consistent with 

Water Environment and Reuse Foundation (WERF) Level 3 calibration.  It is important that good quality 

and representative data be collected at this stage to ensure an accurate model calibration. 

A full week of process sampling was completed to gather information necessary for process model 

calibration on February 19-26, 2017.  A follow up week of sampling was performed April 4-6, 2017.  

During the sampling periods, the plant was operated in dry weather mode. Prior to obtaining samples, a 

special sampling plan was submitted to the City for review and subsequently approved. This section 

summarizes the sampling plan, sampling and analysis procedures, and quality assurance/quality control 

practices.  This data is presented in Section 3.1.1. 

2.1 Special Sampling Plan 

The sampling plan was prepared to capture details of significant processes at HFC AWTP. This included 

composites, process grabs, diurnals, and sidestream samples. Constituents measured included the 

following: 

 
• TSS 

• VSS 

• CBOD 

• BOD 

• TKN 

• NH3-N 

 

• NO3-N 

• NO2-N 

• TP 

• PO4-P 

• COD 

• TS 

• VS 

• pH 

• Alkalinity 

• Calcium 

• VFA 

• Magnesium 

• DO 

Four different sample preparation and filtering steps were used in the analysis.  These are presented below 

along with the symbols used in the sampling plan. 

• XX – Unfiltered/raw sample 

• XG – Glass fiber filter using a 1.5 µm porous size filter 

• XM – Membrane filter using a 0.45 µm porous size filter 

• XF – Floc filtered; zinc sulfate is used to precipitate solids before filtering using a 0.45 µm 

porous size filter 



  

            |    Special Sampling Procedures 2-2 

The complete sampling plan is located in Appendix A. A visual representation of the sampling plan is 

shown in Figure 2-1. Hazen/McKim analyzed a portion of samples onsite, the City analyzed a portion of 

samples onsite and the remaining samples were sent to a third party laboratory, Test America, for 

analysis. Approximately 1,800 analyses were performed during the special sampling week; about 900 of 

those analyses were performed by Hazen/McKim, about 800 by the City lab, with the remaining 74 by 

Test America. 

 

 

Figure 2-1:  Sample Collection Locations 

2.1.1 Composite Samples 

Samples were collected at midnight every day, corresponding to the time of normal plant collection. The 

composite samples were collected from six process locations. 

Plant Influent Composite Sample – The plant influent composite sample was split from the plant 

influent composite sampler by the plant operators. Plant influent is collected by hand from a location just 

upstream of grit removal to a jug, inside a cooler full of ice. It is a flow weighted composite. 